Download Print this page

Better Homes and Gardens BH17-084-097-09 Assembly Manual

2pk counter height stool, silver, white, green
Hide thumbs

Advertisement

Quick Links

Collin 2pk Counter Height Stool
If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the
store where it was purchased. Please call our customer service number and have your instructions
and parts list ready to provide the model name, part name or factory number:
Pacific Standard Time: 8:30 a.m. - 4:30 p.m., Monday - Friday
Or visit our web site 24 hours a day, 7 days a week for product assistance at
THIS INSTRUCTION BOOKLET CONTAINS IMPORTANT SAFETY INFORMATION.
Stock # BH17-084-097-09 Silver
# BH17-084-097-10 White
# BH17-084-097-11 Green
ADULT ASSEMBLY REQUIRED
www.whalenstyle.com
Or e-mail your request to parts@whalenfurniture.com
PLEASE READ AND KEEP FOR FUTURE REFERENCE.
Date 2017-04-27 Rev. 0001-A
866-942-5362
LOT NUMBER:
DATE PURCHASED:
/
/

Advertisement

loading

  Related Manuals for Better Homes and Gardens BH17-084-097-09

  Summary of Contents for Better Homes and Gardens BH17-084-097-09

  • Page 1 LOT NUMBER: DATE PURCHASED: Collin 2pk Counter Height Stool Stock # BH17-084-097-09 Silver # BH17-084-097-10 White # BH17-084-097-11 Green ADULT ASSEMBLY REQUIRED If you have any questions regarding assembly or if parts are missing, DO NOT return this item to the store where it was purchased.
  • Page 2 M A X I M U M R E C O M M E N D E D W E I G H T L O A D S 1. Maximum load weight 136 kg (300 pounds). THIS UNIT IS INTENDED ONLY FOR USE WITHIN THE MAXIMUM WEIGHTS INDICATED.
  • Page 3 Parts and Hardware List Please read completely through the instructions and verify that all listed parts and hardware are present before beginning assembly. A- Backrest (Qty. 2) B- Seat Frame (Qty. 2) C- Metal Stretcher (Qty. 2) D- Footrest (Qty. 2) E- Front Leg (Qty.
  • Page 4 Assembly Instructions 1/4" x 5/8" Bolt (4 used in this step) ① DO NOT fully tighten the bolts or nuts initially until all the bolts or nuts are ready to assemble. To avoid causing damages to the thread, DO NOT over-tighten the nuts or bolts. 1.
  • Page 5 Assembly Instructions 1/4" x 5/8" Bolt (4 used in this step) ① 4. Fasten one Metal Stretcher (C) and one Footrest (D) to the Backrest (A) with four 5/8" Bolts (1).
  • Page 6 Assembly Instructions 1/4" x 5/8" Bolt (6 used in this step) ① 5. Fit two Front Legs (E) into the front corner tubes on the Seat F rames (B). Fasten the Legs (E) in place with six 5/8" Bolts (1). Securely tighten the bolts with the provided hex wrench. 6.
  • Page 7: Care And Maintenance

    Care and Maintenance For everyday cleaning, chrome, brass, aluminum, and painted metal surfaces can be kept looking their best by wiping with a slightly damp, soft cotton cloth, or vacuum cleaner brush. If soiled, wipe with clean sponge or cloth wrung out of water. Wipe dry with cloth or paper towel to avoid water spots.
  • Page 9 LOTE NÚMERO: FECHA DE COMPRA: / Juego de 2 Taburetes para Mostrador Collin Serie # BH17-084-097-09 plateada # BH17-084-097-10 blanca # BH17-084-097-11 verde ENSAMBLE REQUERIDO POR ADULTO Si tiene alguna pregunta acerca del ensamble o si alguna parte está faltante, no retorne este producto a la tienda donde lo compró.
  • Page 10 M Á X I M A C A R G A R E C O M E N D A D A 1. Máximo peso recomendado es 136 kg (300 libras). ESTA UNIDAD DEBE UTILIZARSE CON LOS PRODUCTOS ADECUADOS Y PESOS MÁXIMOS INDICADOS. SI SE UTILIZAN OTROS PRODUCTOS O SE EXEDE EL PESO MÁXIMO, PODRÍA RESULTAR EN UNA INESTABILIDAD DE LA UNIDAD CAUSANDO POSIBLES LESIONES.
  • Page 11 Lista de Partes y material de ferretería Por favor lea completamente las instrucciones y verifique que estén todas las partes antes de iniciar el ensamblado. A- Respaldo (Cant. 2) B- Asiento de silla (Cant. 2) C- Soporte de metal (Cant. 2) D- Descanso (Cant.
  • Page 12: Instrucciones De Ensamble

    Instrucciones de ensamble Tornillo de 1/4" x 5/8" (4 usados en este paso) ① NO APRIETE completamente los tornillos o tuercas hasta que todas las partes esten ensambladas. Para evitar daños a la rosca no apriete demas los tornillos o tuercas. 1.
  • Page 13 Instrucciones de ensamble Tornillo de 1/4" x 5/8" (4 usados en este paso) ① 4. Apretar un soporte de metal ( C) y un descanso (D ) al respaldo (A) con cuatro tornillos de 5/8" (1).
  • Page 14 Instrucciones de ensamble Tornillo de 1/4" x 5/8" (6 usados en este paso) ① 5. Fijar las dos patas frontales (E) en los tubos de las esquinas frontales del marco del asiento (B). Fijar las patas (E) en su lugar con seis tornillos de 5/8" (1). Apriete firmemente los tornillos con la llave hexagonal suministrada.
  • Page 15: Mantenimiento Y Cuidados

    Mantenimiento y Cuidados Para una limpieza diaria, las superficies de cromo, bronce, aluminio y de metal pintado se mantienen mejor limpiándolas con un trapo de algodón suave, levemente humedecido, un sacudidor o con el cepillo de la aspiradora. Si hay manchas límpielas con una esponja o con un trapo limpio húmedo (exprimido). Seque completamente con un trapo o una toalla de papel para evitar manchas de agua.

This manual is also suitable for:

Collin seriesBh17-084-097-10Bh17-084-097-11